2901...F ®HIREXT HEADLIGHT ASSY

CODE

PART CODE

DESCRIPTION (EN) DESCRIPTION (CN) Q TY | REMARKS
1 [35110-5010 HEADLIGHT UNIT, L (E-mark) A2 KT A4 (E-markiRE&) 1
2 |35310-5010 HEADLIGHT UNIT, R(E-mark).  |874A KT A E-markIRZ) 1
3 |GB/T 96 5 WASHER (& 5X & 15X 1) TH(P5X 15X 1) 9 1




4 |GB/T 823 M5X 10 SCREW (M5 X 10) +FHE NS IZET (M5 X 10) 2
5 19401-060003 NUT, CLIP (M6) e FriEEE (M6) 4
6 |GB/T 96 6 WASHER (b 6X ¢ 18X 1. 5) FH(PEX 18X 1.5) 4
7 |GB/T 823 M6X 16 SCREW (M6 X 16) AN SR ET (M6 X 16) 4
8  |47691-5010 HEADLIGHT. L. FENDER A 26 KT B 2B AR 1
9  |47692-5010 HEADLIGHT. R. FENDER A KT B 2B AR 1
10 |GB/T 845 ST4.2X 16 |SCREW, TAP (ST4.2X16) TRk B BURET 8
11 [35111-5010 BULB (12V10W) B a6 (12V10W) 2
12 [35112-5010 BULB (12V35W) A FR T 76 (12V35W) 2
13 [35113-5010 BULB (12V5W) AT ZAT I (12V5W) 2
14
15
16
17
18
19
20
21
22
23




2902...F {X3 METER

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
1 |34000-5010 METER ASSY IR R (BECIRES) 1
2 |GB/T 96 5 WASHER(d5X & 15X1.2)  [FE (d5X ¢ 15X 1. 2) 3
3 |GB/T 6177.1 M5 NUT, FLANGE (M5) INFAVEZ THERE (M5) 3
4 19011-060007 RUBBER GASKET i 3 3




2903...F ZJ HANDLEBAR

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
1 [56111-5010 HANDLEBAR 77 A4 1
2 |56141-5010 HOLDER, HANDLE (NETHER) J7 )38 Rk 2
3 [56143-5010 HOLDER, HANDLE (UPPER) J7 [ b Rk 2
4 |GB/T 70.1 M8X55 |INNER HEX SCREW (M8X55) |H7sfFIkESkiZfs (M8X55) | 4 4




5 |57410-5010 LEVER, INTERLOCKING BRAKE |5 24 5h =5 £ Ak 1

6 |37400-5010 HANDLEBAR SWITCH (L) e FHEF ORI K 1

7 |37200-5010 HANDLEBAR SWITCH (R) A7 FHEH R A 1

8 [56192-5010 GUARD RS 2

9 [56191-5010 GRIP, HANDLE FHRE 2

10 |47696-5010-XY COVER, HANDLEBAR J7 A2 s (XINYANG) 1 [h#ig: XINVANG
11 |GB/T 70.1 M6X25 |INNER HEX SCREW (M6X25) |H MHEM LK (M6X25) | 2

12 [56610-5010 REAR VIEW MIRROR (L) I J5 W e AH A 1 |201L 11 049 %
13 |56510-5010 REAR VIEW MIRROR (R) A Ja L A 1 [2010 11 04
14 [58310-5010 THROTTLE CABLE TR 2R H A 1 | L=890mm
15 |58410-5010 CHOKE CABLE AREvA=¢ER s 1 | L=875mm
16 |57411-5010 SWITCH , INFLUENCE (L) FHl BN ) 1

17 TR EPAR S 1

18

19

20

21

29

23




2904...F F®i¥ M FRONT KNUCKLE

F 14—~ S
CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
1 [27131-5010 SHAFT SET, L.FR I/ 2Pl A0 A 1 | L=530mm
2 |27141-5010 SHAFT SET, R.FR il A7 - Al 2H A 1 | L=531mm
3 GB/T 9457 M12X1.25INUT (M12X1.25) 15N A TR R (M12X 1. 25) B2 SRR =:
4 152380-5010 JOINT A, ARM BALL ) BR T 4H A 9 2011 12 1978




5 |GB/T 894.1 34 CIRCLIP ( $34X1.5) TSR ($34X1.5) 2
6 19911-405500 DUST SEAL (40X55X8) M (40X55X8) 2
7 |GB/T 292 K30 BEARING (K30X55X26) e EREH & (K30X55%X26) | 2 7006C
8 |GB/T 893.1 55 CIRCLIP ( $55X2) P4/ (d55X2) 2
9 19911-355500 DUST SEAL (35X55X8) M (35X55X8) 2
10 |52411-5010 KNUCKLE SET, L. FR. U C 55 [A) T 1
11 |52421-5010 KNUCKLE SET, R. FR. A A B )79 1
12 |52401-5010 KNUCKLE SET, L. FR. I A 3 A 19 SRR 1
13 [52402-5010 KNUCKLE SET, R. ER. I A7 % 17) 715 2 A 1
14 [GB/T 91 2.5X25 |[PIN, SPLIT(2.5X25) FFI4S (2.5X25) 2
15

16

17

18

19

20

21

29

23




2905...F BEI&fES B FRONT ARM

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
| 47451-5010 GUARD, L. FR. (PLASTIC) |BUZZ F#EEY B (I
47451-5210 GUARD, L. FR. (IRON) B2 NP R R CERHIE)
. |47461-5010 GUARD, R. FR. (PLASTIC) |®if: FEEEE M (WIBA | 1 8




47461-5210 GUARD, R. FR. (IRON) A4 Ny G |1
3 [52320-5010 ARM SET, L. FR. (LOWER) A e T PR A 1
4 152340-5010 ARM SET, R. FR. (LOWER) A A TP AT 1
5 |GB/T819.1 M6X20 |[SCREW (M6X20) Al K S MRET (M6 X 20) 4
6 |GB/T 5787 M10X70 [BOLT, FLANGE (M10X70) SNAEEIEEE (M1I0X70) | 4
7 152391-5010 DUST CAP 7 4R i 12
8 |9711-104850 CENTER SPACER EENRE 4 |ewsxaexss
9 |9712-162000 BUSH , ARM EaE 12 | 16X d21%x20
10 [GB/T 6187.1 M10  [NUT, FLANGE (M10X 1. 25) PN AL AU RE (10X 1. 25) | 10
11 [9711-101390 CENTER SPACER Bl _E 3RS N e 2 |ewsxarexias.s
12 [9911-162400 DUST SEAL (16X24X4) ME (16X24X4) 4
13 [JB/T 7918 K16 BEARING (K16X22X12) EEFh AR (K16X22X12) 2
14 [9711-102300 CENTER SPACER E T wENEE 2 |e10.5xp16x23
15 |GB/T 5787 M10X40 [BOLT, FLANGE (M10X40) NFE L IIERE (M10X40) | 2
16 [52100-5010 FRONT SHOCK ABSORBER I Vi o e b il 2 | L=400mm
17 |52311-5010 ARM SET,L. FR. (UPPER) |§iZA 42/ 1
18 |52331-5010 ARM SET, R. FR. (UPPER) A R 1
19 |GB/T 9457 M12X1.25[NUT (M12X1.25) 1S AT REREEE (M12X 1. 25) 2 |EAET
20 |GB/T 894.1 34 CIRCLIP (34) Hh FH $4 PE[ 34 2
21 |52380-5010 JOINT, ARM BALL 1 BR T 4H A 2
22 |GB/T 91 2.5X25 |PIN, SPLIT (2.5X25) T4 (2.5X25) 2
23 |GB/T 5787 M10X 160|BOLT, FLANGE (M10X160) | 2K (M10X 160 2

N3]




24

GB/T 5787 M10X45

BOLT, FLANGE (M10X45)

INFAVE SRS (M10X45)

25

GB/T819.1 M6 X 16

SCREW (M6 X 16)

A R SR ET (M6 X 16)

10




2906...F ¥BRME T PLASTIC I

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
1 |47621-5010 FRONT COVER (L) A A4 B 1
2 147631-5010 FRONT COVER (R) Al A §2 2R 1
3 47622-5010 COVER, LEFT LINE.FR A A1 2 1 1




4 |47632-5010 COVER, RIGHT LINE.FR (IEER%E S 1
5 147511-5010 COVER, WATER TANK JKAE = 1
6 |47512-5010 BATTERY PANEL IR 1
7 |47611-5010 COVER, VENT GRILLE s 1
8 147697-5010 BATTERY BOX FHL I f 1
9  [47591-5010 COVER, RADTATOR IKFE 4R 2
10 [46511-5010 STORE BOX BYHE 1
11 |46521-5010 STORE BOX CAP BYFE & 1
0 47121-5010 COVER, LEFT SIDE Fe AR 1
47121-5210 COVER, LEFT SIDE Ze Ak 1 |XY500ATV-2
3 47221-5010 COVER, RIGHT SIDE A7 AR 1
47221-5210 COVER, RIGHT SIDE A7 AR 1 |XY500ATV-2
14 |47693-5010 COVER, METER I /N E 1
15 [37120-5010 LOCKING FASTENER. STORE BOX |B #4855 204 1 |Ersio s
16  [9305-080200 EXPANSTON SCREW(M8X20) |4T (M8 X 20) 8
17 [9401-060003 NUT, CLIP (M6) J& T g EE (M6) 23
18 |GB/T 96 6 WASHER ( d6X & 18X1.5) |*F# (d6X $18X1.5) 8
19 |GB/T819.1 M6X 16 [SCREW (M6X 16) TR SR IEAT (ME X 16) | 26 |xvsooatv-2is29%
20 |GB/T 819.1 M6X 16 |SCREW (M6X 16) +FFE L IE4ET (M6 X 16) 4
21 |GB/T 5787 M6X30 |BOLT, FLANGE (M6X30) 7N A TR R A (M6 X 30) 2
22 |GB/T 845 4.2X 16 |SCREW, TAP (ST4.2X16) AR S H BUORET 2
23 |9011-060007 WASHER, RUBBER i 20 | xvs00aTv-2234
24 |46522-5010 RUBBER WASHER, STORE BOX | 446 i £ 1 .




2907...F ¥RMFII PLASTIC II

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
1 [9305-080200 EXPANSTON SCREW (M8 X 20) |B%] (M8 X 20) 4
2 19401-060003 NUT, CLTIP (M6) J& B LR (M6) 10
3 |GB/T 5787 M6X16 |BOLT, FLANGE (M6X16) [/SNAEZIIER (M6X16) | 4
4 |GB/T 95 6 WASHER ( #6X ¢ 18X 1.5) [FH (d6X $18X1.5) 4 13




5 |GB/T 845 ST4.2X16|SCREW, TAP (ST4.2X 16) R L B BORET 3
6 |GB/T 96 5 WASHER (b 5X & 15X 1) SFEH(DEX d15X1) 3 |[1rme ien
7 |GB/T 5787 M6X65-5(BOLT, FLANGE (M6X65) |[/NAVEZHIZEK (M6X65) 1
8 |GB/T 5787 M6X115-5|BOLT, FLANGE (M6X115) |[/SAVEZHEZERE (M6X115) 1 | KBHLE
9 |GB/T 5787 M6X50-5|BOLT, FLANGE (M6X50) |[/NFAVEZHEIEM (M6X50) 1
10 |GB/T 5787 M8X45 |BOLT, FLANGE (M8X45) |/NAEZNIER (M8X45) 2
11 |GB/T 5787 M8X35 |[BOLT, FLANGE (M8X35) [/NAVEZMHIEK (M8X35) | 2 |wARddmt
12 |GB/T 5787 M8X20 |BOLT, FLANGE (M8X20) |/SAEZMER (M8X20) | 4
13 |47711-5010 REAR COVER G & 1
14 |47741-5010 COVER, TAIL LIGHT e k] & 1
15 |47721-5010 COVER, LEFT LINE.RR Joi BB A 1 5% 1
16 |47731-5010 COVER, RIGHT LINE.RR Ja BN 1
7 47111-5010 FOOTREST BOARD (L) I TS 1
47111-5210 FOOTREST BOARD (L) . [ B 1 [XY500ATV-2
s 47211-5010 FOOTREST BOARD (R) A T 1
47211-5210 FOOTREST BOARD (R) A [ i 1 [XY500ATV-2
19 [47231-5010 COVER, ENGINE DECORATE R ENHLAT 211 2 1
20 |47291-5010 COVER LID, DECORATE (UNDER ) |A53E/fies 2% 1
21 47292-5010 COVER LINE, DECORATION AR SUES 1
22 |47791-5010 REAR REFLECTOR G R 2
23 |GB/T 6177.1 M5 NUT, FLANGE (M5) INFAVEZ THERE (M5) 2
24 |GB/T819.1 M6X 16 |SCREW (M6 X 16) AR SR MBEAT (M6 X 16) | 18 |xvsooarv-2rsze/
25 19011-060007 WASHER, RUBBER 15 J 3 27 | xvsoonrt a4




26 |GB/T 6177.1 M6 NUT, FLANGE  (M6) INFVEZ YRR (M6) 16
27 |GB/T819.1 M6X20 |SCREW (M6 X 20) K S AT (M6 X 20) 6
28 19018-070900 CUSHION RUBBER ( ¢ 20) THHRE (20X dT7TX d14X9) 2

15




2908...F ¥\ A4 STEERING SYSTEM

.
~ \\
. ., .
N ' 171612/0 \\\
ﬁ ‘\\ 13 - ‘>
& \\\\li‘jy }//'
W75,

CODE |PART CODE DESCRIPTION (EN)

DESCRIPTION (CN)

REMARKS

1 |GB/T 5787 M8X55 |BOLT, FLANGE (M8X55)

INFRVE R R (M8 X 55)

— (=D (DO |

2 |51691-5010 HOLDER, STEERING STEM 75 Tl AT T B
3 |56142-5010 BUSH, STEERING J7 AR R B i
4 |51610-5010 SHAFT, STEERING O TR A 28 A4 16




5 19911-304200 DUST SEAL (30X42X7) JHE (30X42X7) 1

6 |GB/T 893.1 42 CIRCLIP ( & 42) 41 (b 42) 1

7 |GB/T 276 K25 BEARING (K25X47X9) TRVE BRI A (K25X42X9) 1

8 |51411-5010 ARM, STEERING e PR 1

9 |GB/T 95 14 WASHER (& 14X $28X2) |HME (d14X 28X 2) 1

10 |GB/T 6178 M14 X 1. 5|NUT, CASTLE (M14X1.5) BERE (M14X1.5) 1

11 [GB/T 91 2.5X25 |PIN, COTTER (2.5X25) T4y (2.5X25) 4

12 |54300-5010 TIE ROD ASSY e hi A A 2

13 |54320-5010 JOINT, TTE-ROD i AR Sk 2

14 [GB/T 9457 M10X1.25|NUT (M10X1.25) 175 M TR RE (M10 X 1. 25) 4

15 |GB/T 6170 M10X1.25|NUT (M10X1.25) 1 RIS MAEERE (MI0X1.25) | 2

16 |GB/T 95 10 WASHER ( 10X $20X2) ["FH (d 10X $20X2) 4 N

‘ 5 [ R AT 1

17 |GB/T93 6 SPRING WASHER 6 GLEE G 4

18 |54331-5010 TTE-ROD F FF (L=330mm) 2

19 |GB/T 6170 M10X1.25L |NUT (M10X 1. 25L) 1RSSR EE () 2

20 [54310-5010 JOINT, TIE-ROD (L) FAFERSL () 2

21 |GB/T 91 3X35 PIN, COTTER (3X35) JF 144 (3X35) 1

22

23

17




2909...F H{# /A FRONT WHEEL ASSY

e
CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
1 147391-5010 CAP , WHEEL CENTER G 5 2
2 |GB/T 91 3X35 PIN , SPLIT (3X35) FFIE44 (3X35) 2 8




3 |GB/T 9457 M20X 1.5|NUT , CASTLE(M20X1.5) |ZEHH.LIERE (M20X1.5) | 2
4 19422-100005 NUT , WHEEL (M10X1.25) |ss/EHEE4H8 R M10X1.25)| 8
5 155190-5010 VALVE , RIM 1A 2
54111-5010 RIM , FR. WHEEL(12X6) |gi#cH (%7: 12X6.0) 2
6 |54111-5011 RIM , FR. WHEEL(12X6) |Fi%eH (&k: 12X6.0) 2
54113-5210 RIM, FR. WHEEL (14 X 6. 0) AIECHE (85: 14X6.0) 2 |XY500ATV-2
55111-5010 FRONT TIRE (25X8-12) BTG (25X 8-12) 9 |eowsriesr, 4
7 FRONT TIRE (25X8-13) ARG (25 X8-12) 2 |\WEUN)E
55112-5210 FRONT TIRE (26X9-14) AiEeHE (26X9-14) 2 |soourvz, e
8 [27811-5010 HUB , FR. WHEEL A 8% 9 | ANEphsE
9 19151-100353 BOLT , WHEEL (M10X35X1.25) [Ui3kJ7#iseieZse (M10X35) 8
10 |27810-5010 HUB , FR. WHEEL [EiEsikas 2
11 |59211-5010 FRONT BRAKE DISC FI A A 2
12 [GB/T 70.3 M8X16 |BOLT, BRAKE DISC (M8X16) |#HlZh#L 223508k (M8X16) | 8 |mAlArras
13 [9711-251000 COLLAR SHAFT [k e TES 2 | e25x035x10
14 [53111-5010 MUDGUARD, L. FR. BRAKE DISC |Fi /& Hl Zh 3 $4 e Ak 1
15 [53121-5010 MUDGUARD, R. FR. BRAKE DISC |§i 45 il 1 7% £4 Y8 b 1
16 |GB/T 5787 M8X 12 |BOLT, FLANGE (M8X12) N FRVE 2 THRFE (M8 X 12) 6
17 [9711-221000 DUST SEAL By 2R 2 4 2 |ezzsxazssxio
18
19
20

21

19




2910...F 5% REAR WHEEL ASSY

@2
CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
1 |47391-5010 CAP , WHEEL CENTER L i 2
2 |GB/T 91 3X35 PIN , SPLIT (3X35) H O848 (3X35) 2
3 |GB/T 9457 M20X1.5|NUT , CASTLE(M20X1.5) |ZE#prOER (M20X1.5) | 2 20




4 19422-100005 NUT , WHEEL(M10X1.25) |g5/RHEERHIERE (M10X 1. 25) | 8

5 155190-5010 VALVE , RIM A 2
64111-5010 RIM , RR. WHEEL(12X7.5) |j5%%d (43: 12X7.5) 2

6 |64111-5011 RIM , RR. WHEEL(12X7.5) |/5%% (&k: 12X7.5) 2
64113-5210 RTIM, RR. WHEEL (14 X 8. 0) Jakei ($514X8.0) 2 |XY500ATV-2
65111-5010 REAR TIRE (25X 10-12) JGERE (25X 10-12) 2

7 REAR TIRE (25X 10-12) Jaieha (25X10-12) 2 |\WIELINE
65113-5210 REAR TIRE (26X 11-14) JGERE (26X 11-14) 2 |XY500ATV-2

8 |27821-5010 HUB , RR. WHEEL IER i 2 | AL

9 19151-100353 BOLT , WHEEL (M10X 35X 1.25) |JT3k77 st it (M10X35) 8

10 [27820-5010 HUB , RR. WHEEL ASSY Ja ¥R A 2

11 |9711-221000 DUST SEAL I E T~ 2 | ez sxez65x10

12

13

14

15

16

17

18

19

20

21

22

21




2911...F JBEH SEAT

@
CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
| 45101-5010 SEAT ASSY JEEHAE (S HED 1
45101-5210 SEAT ASSY JEERIH A (XS 7 2 ) 1 |XY50QATV-2




2 145110-5010 SEAT 3 A 1
45110-5210 SEAT R 1

3 19015-252207 RUBBER, SEAT SETTING (IIT) |I&IJ& 22 i (T11) 4

4 19015-102207 RUBBER, SEAT SETTING ( 1) |RIJBZZrks (1) 2

5 145610-5010 HOOK SEAT LOCK JE R 2H A 1

6 |9831-200283 TORSION SPRING JoE HH 1

7 |9611-068500 PIN ( $6X85) JEEE (b 6X85) 1

8 [9017-102407 RUBBER, SEAT SETTING I AU e 1

9 145102-5010 SEAT, PASSENGER e Jos S 1

10 |45511-5010 HOLDER, PASSENGER SEAT (L) |J%%JE#RZz3E~ a0 (f5) 1

11 |45512-5010 HOLDER, PASSENGER SEAT (R) [BRZJEIZZIET I () 1

YRR OPTION

12 |GB/T 5787 M8X45 [BOLT, FLANGE (M8 X 45) 7N A L TH B A (M8 X 45) 2

13 |GB/T 62 M8 NUT (M8) WP RERE (M8) 2

14 |GB/T 6170 M6 NUT (M6) 1855 Mg EE (M6) 4

15 [9015-132407 RUBBER, SEAT SETTING (11D |ATELrik (1) 2

16

17

18

19

20

21

29

23




2912...F

4 FUEL TANK

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY | REMARKS
1 |44110-5010 FUEL TANK A A AR A 1
2 |44610-5010 PIPE FUEL W i A7 1
3 [44511-5010 FUEL UNIT SET AL R AR 1

24




4 144310-5010 FUEL FILTER SET FIHIEE A 1
5 144530-5010 FUEL PUMP SET YR 71 T 2R 1
6 |44211-5010 CAP ASSY., FUEL TANK I A8 1
7 19015-102500 CUSHTON RUBBER ( & 25X 10) |RIJELZrbkE ( d25X10) 4
8 19018-070900 CUSHION RUBBER ( & 20) THHHE (620X dTX 14X9) | 4
9 |GB/T96 8 WASHER ( & 8X &24X2) FHC(P8X 24X 2) 4
10 |GB/T 5787 M8X20 |BOLT, FLANGE (M8 X 20) 7 FAVE 25 THN R AR (M8 X 20) 4
11 [GB/T 823 M5X 10 [SCREW (M5X10) RN BT (M5X10) | 5
12 |GB/T 95 5 WASHER ( &5X & 10X 1) FHC(DEX PI0X D) 5
13 |GB/T 5787 M6X 16 |BOLT, FLANGE (M6 X 16) INFVE RN (M6X 16) | 2
y 19513-5010 HOSE, VACUUM PRESSURE N L 1
19513-5210 HOSE, VACUUM PRESSURE & B 1 |[XY500ATV-2
44394-5010 FUEL HOSE J& R R I 1
15 NPT
44394-5210 FUEL HOSE SRR 1 |[XY500ATV-2
16 |44393-5010 FUEL HOSE JOR I B 2 | 45X d9x210
17 9852-080003 CLAMP ( ¢ 8) K4 (d8) 4
18 |44395-5010 CUSHION RUBBER ( & 55) TS O T s P 1 |esxosoxemxo
19 |44392-5010 HOSE, THREE JOINT =IE 1
20 |44391-5010 HOSE, VACUUM PRESSURE 1 & & 1 |e4xa8%200
21 19852-100003 CLAMP ( ¢ 10) i (d10) 6
22 electric fuel puel RSN T 1
23

24

25




2913...F ZFEHRIEFER. Ll

AIR FILTER. CARBURETOR

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
1 10000-5020 ENGINE RANHL I K 1
2 |13200-5010 CARBURETOR s S (VE39) 1 o




3 [13700-5010 ASSY. AIR CLEANER EYERR AN 1
4 |GB/T 5787 M8X 16 |BOLT, FLANGE (M8X 16) INFRVEZZHIEAE (MBX16) | 2
5 113793-5010 FILTER ELEMENT 2 PE LRI 1
6 |13795-5010 TATL COVER, AIR FILTER |ZFJEa%i 5 1
7 113792-5010 CLAMP, ATR FILTER ey TR 1
8 [13794-5010 PRIMARY COVER, AIR FILTER |ZjE#t ¥ 5 1
9  [9852-517005 CIRCLIP (51-70) K4t (51-70) 1
10 |13791-5010 JOINT, ATIR CLEANER APk 1
11 [9852-385705 CIRCLIP (38-57) K4t (38-57) 2
12 |GB/T 5787 M8X60 |BOLT, FLANGE (M8X60) ISV A IERE (M8 X60) | 1
13 |GB/T 6187.1 M8 NUT, FLANGE (M8) 7N FAVE = T B BB (MS) 1
14
15
16
17
18
19
20
21
29
23

27




2914...F JHFE#3 5B, MUFFLER

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY | REMARKS
| [14101-5010 EXHAUST PIPE AR AT 1

14101-5210 EXHAUST PIPE AEE A 1 |XY500ATV-2

2 114191-5010 GASKET, ARRESTER, SPARK AR 2 B 1 | &Rsh# A




3 [9421-080303 NUT, (M8) AFREIEEE (M) 2
4 |GB/T 5787 M6X 10 |BOLT, FLANGE (M6X10) ANAVEZEER (MeX10) | 4 |[HIRSE AW
5 |14171-5010 EXHAUST PIPE PROTECTOR |[HFSE A S 2
6 [14301-5010 MUFFLER, ASSY (STAINLESS STEEL) |VH 75 282044 (ANFHIN) 1
14301-5010 MUFFLER, ASSY (STAINLESS STEEL) |4 75 22404 (%) 1
7 19711-093703 COLLAR, MUFFLER ($ 8. 5X & 16 X37) |VH /5 a8 Z G E 2
8 |GB/T 5787 M8X55 |BOLT, FLANGE (M8X55) INFAVEZZHEFE (MBX55) | 2
9 |GB/T 5787 M6X 16 |BOLT, FLANGE (M6X16) INFAVEZ SRR (M6X16) | 3
10 [9852-131905 CLAMP (13-19) i (13-19) 4
11 [19512-5010 ATR HOSE, SUPPLY AN T 1 |e10xe18x175
12 |19511-5010 ATR HOSE, ENTER R S 1 | e10xe18x317
13 [19510-5010 ATR CLEANER, SUPPLY AN pE AT A 1
14 {19391-5010 VACUUM HOSE HEE (04X d8X510) 1
15 [9852-080003 CLAMP ( ¢ 8) K4 (d8) 1
16 |GB/T 6177.1 M6 NUT, FLANGE ~ (M6) 7N A = TR R EE (M6) 2
17 [19300-5010 VALVE , SUPPLY AIR BAL[A] 1R R 1
18 |GB/T93 6 SPRING WASHER 6 5 6 4 |HREEW
19 [9852-100003 CLAMP ( ¢ 10) i (b 10) 1
20 |GB/T 5787 M6X20 |BOLT, FLANGE (M6X20) N HAVE R (M6X20) 1
21
22
23

24

29




2915...F J5¥ M35 REAR KNUCKLE

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
1 |27151-5010 SHAFT SET, L.REAR Joi e 2 2H A 1 | L=510mm
2 |27161-5010 SHAFT SET, R.REAR Je A = Hh2H A 1 | L=530mm




3 19911-456200 DUST SEAL (45X 62X 8) HE (45X62X8) 2
4 |GB/T 292 K35 BEARING (K35X 62X 28) k& (K35X62X28) | 2 7007C
5 |GB/T 893.1 62 CIRCLIP ( $62X2) FLHEE (d62X2) 2
6 [9911-426200 DUST SEAL (42X 62X 8) M (42X 62X8) 2
7 152391-5010 CAP, PIVOT S5 2 25 4
8 [9712-162000 BUSH , RR  KNUCKLE LHLE (D16X 21X20) | 4
9 [9711-101130 COLLAR ,RR KNUCKLE AR I CES 9 | vosxewxns
10 |64411-5010 KNUCKLE SET, L. RR. Ji5 22 5 [A) T 1
11 |64421-5010 KNUCKLE SET, R. RR. J& A R 1) 1
12 |64401-5010 KNUCKLE SET, L. RR. Ji 1 R S A K 1
15 |64402-5010 KNUCKLE SET, R. RR. J A7 % 1) SR IS 1
13 BRI R E 2
14

18

19

16

17

20

21

22

23

31




2916...F &K REAR ARM

CODE

PART CODE DESCRIPTION (EN) DESCRIPTION (CN)

Q TY

REMARKS

47471-5010 GUARD, L. RR. (PLASTIC) Ja e PR B R CRB )

A47471-5210 GUARD, L. RR. (IRON) Ja e SRR R CERIAED

32




) 47481-5010 GUARD, R. RR. (PLASTIC) JEA FRERP R (RSB | 1
47481-5210 GUARD, R. RR. (IRON) JEA FRERY R CEEg) |1
3  |GB/T 823 M6X16 |SCREW (M6X16) RN IEET (MBX16) | 8
4 |GB/T5787 M10X70 |BOLT, FLANGE (M10X70) SNAEEIEEE (M1I0X70) | 4
5 152391-5010 DUST CAP N 16
6 [9711-104850 CENTER SPACER EENRE 6 | ewsxaiexiss
7 19712-162000 BUSH , ARM E&E 16 | o16x d21x20
8 |GB/T 6187.1 M10 |NUT, FLANGE(M10X1.25) |/NAVEZHBVEEE:M10) | 14
9 161121-5010 ARM SET, L.RR (LOWER) JalE PR 1
10 [61131-5010 ARM SET, R.RR (LOWER) Jah P S 1
11 [GB/T 5787 M10X210|BOLT, FLANGE (M10X210)  [JNAEZHEKR (M10X210) | 4
12 [9911-162400 DUST SEAL (16X24X4) ME (16X24X4) 4
13 [JB/T 7918 K16 BEARING (K16X22X12) EEFhAR (K16X 22X 12) 2 | HK162212
14 [9711-102300 CENTER SPACER E T wENEE 2 |e10.5xp16x23
15 |GB/T 5787 M10X40 [BOLT, FLANGE (M10X40) NFE L IIERE (M10X40) | 2
16 [62100-5010 REAR SHOCK ABSORBER J5 Rk e e 2 | L=450mm
17 9325-100903 INNER HEX SCREW (M10X90) |PN7SH AL &R gt 2
18 |9711-101890 CENTER SPACER Ja ERENRE 2 | ew0sxemexisss
19 |61111-5010 ARM SET RR (UPPER) Ja L 2
20 |GB/T 5787 M10X 45 |BOLT, FLANGE (M10X45) NFEEE RS (MI0X45) | 2
21
29

33




2917...F B4{TX& At TAILLIGHT ASSY.

CODE

PART CODE

DESCRIPTION (EN) DESCRIPTION (CN) Q TY | REMARKS
1 |35710-5010 TATLLIGHT ASSY, L. eI H 1
2 [35720-5010 TATLLIGHT ASSY, R. A RITH 1
3 [9401-060003 NUT, CLIP (M6) & wEBE (M6) 8 34




4 |GB/T 96 6 WASHER (d6X ¢ 18X1.5) |*F# (d6X $18X1.5) 8
5 |GB/T 823 M6X16  |SCREW (M6X16) AN BT (M6X16) | 8
6 [35910-5010 LICENSE PLATE LIGHT R AT 2H A 1
7  |GB/T 845 ST4.2X16|SCREW, TAP (ST4.2X16) H BU24T (ST4. 2X 16) 2
8 |35711-5010 BULB (12V5W/21W) BT AT (12V5W/21W) 2
9 |35111-5010 BULB (12V10W) 1\ T (12V10W) 2
10 |35911-5010 BULB (12V5W) IR KT 78 (12V5W) 1
11
12
13
14
15
16
17
18
19
20
21
22
23

35




2918...F HEMfEM STABILIZER

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
1 |64310-5010 STABILIZER, RR. (16) 1774 2045 1
2 164311-5010 STABILIZER, RR. (16) 174 1

36




3 164312-5010 CENTER SPACER IR E 2 |o16.5x 2243
4 164332-5010 BUSH, RR. STABILIZER IR 22 1p 2
5 |64331-5010 HOLDER FH 77T [l 52 e 2
6 |GB/T 5787 M8X 16 |BOLT, FLANGE (M8X16) INFHVE R (MBX16) | 4
7 164320-5010 LINK SET, RR. STABILIZER  |H1 J7AFHEFFER L 4H 14 2
8 |GB/T 91 2.5X25 |[PIN, SPLIT (2.5X25) HFE4H (2.5X25) 4
9 |GB/T 9457 M10X1.25|NUT (M10X1.25) 12475 PR IR R (M10X 1. 25) 4 |HIIFEH
10 |GB/T 95 10 WASHER (10X $20X2)  |HE (d10X d20X2) 1
11

12

13

14

15

16

17

18

19

20

21

22

23

37




2919...F HX ELECTRIC SYSTEM

i \
\&

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY | REMARKS
| |36600-5010 WIRE HARNESS T FLZR R 1
36600-5210 WIRE HARNESS T L2 L 1 [XY50QATV-2




2 131811-5010 RUBBER EEIE R ivES 1

3 [31800-5010 STARTER RELAY LB 4k FE A B Y 1

4 132900-5010 CDI Rk 4% (CDT) 1

5 |GB/T 5787 M6X 16 |BOLT, FLANGE (M6X 16) INHAVEZHIERE (M6X 16) 7

6 |33400-5010 COTL ASSY., IGNITION RK S T (v s A) 1

7 132800-5010 RECTIFIER, REGULATOR A 1

8 |38500-5010 HORN FEL R A S ok 1

9 |38611-5010 RUBBER NP S 1

10 |38600-5010 ORGAN, FLASH NG A% 1

11 |33610-5010 BATTERY, ASSY (YTX20L-BS) |&Hijh (YTX20L-BS) 1 [175x86x 154
12 |37110-5010 IGNITION SWITCH o a At 1 | =B
13 |33810-5010 POWER OUTPUT HE, st i S 4 R 2H A 1

14 |33611-5010 BAND, BATTERY iy (L=140mm) 1

15 [38710-5010 CONTROLLER, FRONT DIFFERENTIAL |Z i 2345 /1] 2% 1

16 |GB/T 6177.1 M6 NUT, FLANGE (M6) INHAVEZTHERE (M6) 2

17 |GB/T 95 6 WASHER ( #6X & 18X 1.5) [FH (d6X $d18X1.5) 1

18 |GB/T 823 M6X 16  |SCREW (M6 X 16) RN SIBET (M6X16) | 1

19 [36630-5010 WIRE, HORN FE I\ 2 26 44 1

20 [36620-5010 WIRE, MOTOR J& B Hy ik 25 20 A 1

21 |38700-5010 RELAY, FAN LA X ) 4 FEL A 1

22 [38730-5010 PROTECTOR, FRONT DIFFERENTIAL | Z 1 28/ 4 28 1

23 JA 51 35 H 1 iF

\)
=~

39




2920...F HEIHIZIERZEZMERAS FR

BRAKE MASTER CYLINDER AND PIPELINE

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
1 [59601-5010 FR. BRAKE MASTER CYLINDER |FH|Zh%E Mk 1
2 159692-5010 PIPELINE, FR. UPPER BRAKE|F#|ZhZEHim s (L=680mm) 1 40




3 [59603-5010 BRAKE. R. FR. MASTER CYLINDER | i #llzh 45 &4 1 190 (&7 5
4 159602-5010 PIPELINE, FR. R. BRAKE |fiflzh A 1k 1| AR
5 159694-5010 PIPELINE, FR. R. BRAKE |[£ F&EHmE (L=500mm) 1 | BEWAMA
6 [59693-5010 PIPELINE, FR. L. BRAKE |/ FZEHH% (1L=600mm) 1| RS
7 159691-5010 VALVE , HYDRAULIC PRESSURE |43 %% 1

8 159697-5010 PTPELINE, FR. LOWER BRAKE|MH|zh%M & /i (L=290mm) 1

9 |GB/T 5787 M8X20 |[BOLT, FLANGE (M8X20) INFRVEZZHERE (MBX20) | 4

10 |GB/T 5787 M6X25 |BOLT, FLANGE (M6 X25) INHAVE R ERE (M6X 25) 2

11 |59695-5010 FRONT BRAKE PAD (LEFT) |22 HIShEE A 1

12 |59699-5010 FRONT BRAKE PAD (RIGHT) |®iiA5HIEh 5 A 1

13 [59641-5010 SWITCH , INFLUENCE EVALE ISP 1

14 |59612-5010 SWITCH , INFLUENCE (R) Tl B BN o () 1

15 |GB/T93 8 SPRING WASHER 8 LAY 4

16

17

18

19

20

21

22

23

41




2921...F JEHIZIRFEMSHKHA LS RR. BRAKE MASTER CYLINDER AND PIPELINE

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS

58110-5010 CABLE , HAND BRAKE ¥ R A A (L=1620mm) 1

58110-5210 CABLE , HAND BRAKE R RERAMH (L=1820mm) 1 |XY50Q4TV-2




) 59698-5010 PIPELINE, RR. BRAKE I sh 4 S J5 (1L=1060mm) 1 BRI R m
59698-5210 PIPELINE, RR. BRAKE B4 E fE (1L=1260mm) 1 |XY500ATV-2

3 159604-5010 MASTER CYLINDER. PEDAL BRAKE |BIi )28 & ik, 1

4 |59683-5010 FUEL HOSE REAHA 2CE (L=160mm) 1 | B

5 141995-5010 MASTER CYLINDER. GUARD il ) ZR AR 1

6 [59671-5010 PEDAL, BRAKE R ZE FE R 1

7 19821-200914 SPRING, STOP SWITCH A ZE B AR [A] A7 7 1

8 |GB/T 9457 M10X1.25|NUT (M10X 1. 25) 15N AT R EE (M10) 1

9 |GB/T 91.1 1.5X25|PIN, SPLIT JF 48 (1. 5X 25) 1

10 |GB/T 6177.1 M10 |NUT, FLANGE (M10X1.25) [/NAVEEZHEERE (M10) 1

11 [59605-5010 MASTER CYLINDER. RR. BRAKE |J5 | Zh4EH 4 S

12 |59680-5010 CAP, FUEL CUP B ) Rk A 2H A 1

13 [GB/T 9074. 17 M10X20 [BOLT, FLANGE (M10X20) [/SASkigfe, saifppia & 2

14 |GB/T 5787 M6X 16 |[BOLT, FLANGE (M6X16) INFEZ B (M6X16) 1

15 |GB/T 5787 M6X30 |BOLT, FLANGE (M6X30) INFVEZTHIEM (M6X30) | 2 |ReplArns

16 [59696-5010 REAR BRAKE PAD T B 1

17 |GB/T 95 10 WASHER (b 10X $20X2)  |HE (d10X $20X2) 2

18

19

20

21

29

43




2922...F ¥BHEL COOLING SYSTEM

| CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
1 |17901-5010 RADTATOR 7K F8 S 1
2 117902-5010 TK, RADIATOR RESERVE & 7K 6 2544 1 44




3 19852-223205 CLAMP (22-32) 4 (22-32) 4
4 |17812-5010 HOSE, WATER HEKE (20X d28X500) | 1
5 117813-5010 HOSE, WATER HKE (b 20X 28X 760) | 1
6 [9852-080003 CLAMP ( ¢ 8) K4 (d8) 1
7 |17811-5010 HOSE, WATER AN K E 1
8 |GB/T 5787 M6X16 |BOLT, FLANGE (M6 X 16) INFEVEZZTHRAE (M6X16) 2
9 |GB/T 5787 M6X25 |[BOLT, FLANGE (M6 X 25) INFEZ ISR (M6X25) 2
10 |17110-5010 RADTATOR FAN IKFE X 2HA 1
11 [9852-100003 CLAMP ( ¢ 10) KfiE (b 10) 1
12
13
14
15
16
17
18
19
20
21
29
23

45




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
1 [41000-5010 FRAME ZE IR R R 1
2 141981-5010 SUPPORT, FRONT DIFFERENTIAL|RI 70U 2235 <7 28 1

46




3 [37140-5010 SWITCH, STEERING ZE LB H A 1 |wrxsnicas
4 111610-5010 STAY, ENGINE RENNLIG T %258 a2 A 2
5 19011-123000 DAMPER, RUBBER Ji5 2 2 S IR b g 2
6 |11710-5010 STAY, ENGINE RENNLG %5 S Rl A 1
7 |41991-5010 STAY, ATR FILTER T ER S 1
8 |43510-5010 BRACKET, FOOTREST A B S i ZH A 1
9  143410-5010 BRACKET, FOOTREST e S AR A 1
10 |43421-5010 ARM, FOOTREST HD S AT 2
11 |41982-5010 SUPPORT, REAR DIFFERENTIAL |J5 70, 2 25 37 41 2
12 141993-5010 REAR LICENSE PLATE HOLDER BOARD | [ & H& 37 ZH A 1
13 141994-5010 REAR LICENSE PLATE HOLDER |/)5 f¥iiE 57 28 |
14 41996-5010 HITCH BALL HOLDER BOARD |H&ZE3k3kL S HK 1
15 141997-5010 HITCH BALL (M20 X 45) fEZEBRL (M20 X 45) 1 |2011. 11. 048
6 47441-5010 GUARD, TATL (PLASTIC) JIKHE RS R (W ¥B ) 1
47441-5210 GUARD, TATL (IRON) JICHE R AR (BRI ) 1
7 47431-5010 GUARD, REAR (PLASTIC) JEHE e e (IR EB ) 1
47431-5210 GUARD, REAR (TRON) JEGHE i (R 1
47421-5010 GUARD, MIDDLE (PLASTIC) |JE#BHy# (¥4t 1
18 |47422-5210 GUARD, MIDDLE ( IRON) SRR R kA 1 f@g;g%;;
47423-5210 GUARD, MIDDLE (TRON) JRESJE P CBRAIA) 1 f?khégnﬁ
0 47411-5010 GUARD, FRONT (PLASTIC) JICHE AT AR (2B ) 1
47411-5210 GUARD, FRONT (TRON) JICHER TP AR CERHI ) 1
20 |GB/T 5787 M12X240[BOLT, FLANGE (MI2X240) |75 2 HMEA (M12X240) | 2 .




21 |GB/T 5787 M12X 145|BOLT, FLANGE (M12X145) |/NAEZ2H R M12X145)| 1
22 |GB/T819.1 M6X 16 |SCREW (M6X16) TR L IBET (M6X 16) | 21 |wkitfsfizss
23 |GB/T 5787 M6X 16 |BOLT, FLANGE (M6X16) |/NFE2HZEH: (M6X 16) 6
24 [41590-5010 SUPPORT, ELECTRICAL A S SR 2 A 1
25 |GB/T 819.1 M6X 10 |SCREW (M6X10) A AREYULIRET 2
26 |GB/T 5787 M8X16 |BOLT, FLANGE (M8X16) |/NAE:ZMHIZERE (M8X16) | 18
27 |GB/T 5787 M8X25 |BOLT, FLANGE (M8X25) |/NAVEZHIZHK: (M8X25) | 4
28 |GB/T 9074. 17 M8X20|BOLT, FLANGE (M8X20) [/NA:kigte., #3n-FH 4| 8
29 |GB/T 5787 M10X30 |BOLT, FLANGE (M10X30) |[/SAVEZHEIER (MIOX30) | 2
30 |GB/T 6187.1 M12 |NUT, FLANGE (M12X1.25) |/SAVEZImaSiEsr (M12) 3
31 (68421-5010 EEC PLATE EECE4 4 1
32 |GB/T 12618 3X 10 |RIVET (3X10) 7 et [ S O DT 2
33 |11620-5010 STAY, ENGINE IRENHLET T %258 21 A 2

48




2923...F1 ZZE  FRAME (XY500ATV-2)

| CODE |PART CODE

1 ~—35
34—\‘\! ﬂ J;—','
DN S

IDESCRIPTION (EN) | DESCRIPTION (CN) | Q' TY| REMARKS




1 [41000-5210 FRAME e gS e 1
2 141981-5010 SUPPORT, FRONT DIFFERENTTAL |Hf 7 3 22 3% 37 42 |
3 [37140-5010 SWITCH, STEERING ZE LB H A 1 |wrxsnicas
4 111610-5010 STAY, ENGINE RENNLIG T %258 ] A 2
5 19011-123000 DAMPER, RUBBER Ji& 223 S AR 2 ph i 2
6 |11710-5210 STAY, ENGINE RENNLG %5 S BR A 1
7 |GB/T 845 ST4.2X 16|SCREW, TAP (ST4.2X16) R L B BORET 4
8 143510-5210 BRACKET, FOOTREST (R) A S A LA 1
9 143410-5210 BRACKET, FOOTREST (L) e I Al 2H A 1
10 |43421-5010 ARM, FOOTREST D S R 4
11 |41982-5010 SUPPORT, REAR DIFFERENTTAL |5 7 f Z¢ 35 37 41 2
12 141993-5010 REAR LICENSE PLATE HOLDER BOARD | [ & H& 37 ZH A 1
13 |41994-5010 REAR LICENSE PLATE HOLDER |J5 ¥ F& =7 41 1
14 [41996-5010 HITCH BALL HOLDER BOARD |¥EZEFRSLZHR 1
15 141997-5210 HITCH BALL (M20 X 45) fEZEBRL (M20X 45) 1
16 |47441-5210 GUARD, TATL (IRON) JICHE i CERHIAE) 1
17 |47431-5210 GUARD, REAR (TRON) JEGHE i (R 1
18 [47421-5210 GUARD, MIDDLE (IRON) JICHEE P AR CERHI ) 1
19 |47411-5210 GUARD, FRONT (TIRON) JIRHEE T4 M (R 1
20 |GB/T 5787 M12X240|BOLT, FLANGE (M12X240) |/NAE 2R (M12X240)| 2
21 |GB/T 5787 M12X 145|BOLT, FLANGE (M12X145) |/NAEZHEKR M12X145)] 1
22 |GB/T819.1 M6X 16 |SCREW (M6X16) R SR (M6X16) | 29
23 |GB/T 5787 M6X16 |BOLT, FLANGE (M6X16) | Ak 2Tk (M6X 16) 4 °0




24 |41590-5010 SUPPORT, ELECTRICAL H A SR A 1
25 |GB/T 819.1 M6X 10 |SCREW (M6X10) A IB AT 2
26 |GB/T 5787 M8X 16 |BOLT, FLANGE (M8X16) |/NAZHER (M8X16) | 20
27 |GB/T 5787 M8X25 |[BOLT, FLANGE (M8X25) |/NAVEZMINEM (M8X25) | 4
28 |GB/T 9074. 17 M8X20|BOLT, FLANGE (M8X20) [/NA:kiZte, s FHRHA4s| 8
29 |GB/T 5787 M10X30 |BOLT, FLANGE (M10X30) [/SAVEZMHEEK (MI0X30) | 2
30 |[GB/T 6187.1 M12 |NUT, FLANGE (M12X1.25) |/NAEEAmaiEEERE (M12) 3
31 [68421-5210 EEC PLATE EECEA RS 1
32 |GB/T 12618 3X 10 |RIVET (3X10) 2 i [ Sk P ET 2
33 |11620-5010 STAY, ENGINE RENHLET N 22 255 e 20 A 2
34 |GB/T 96 5 WASHER( d5X & 15X 1) SEH(DEX b 15X 1) 4
35 |GB/T 5787 M8X80 |BOLT, FLANGE (M8X80) |/NHVEZIHIEM (M8X80) | 2
36 |47422-5210 GUARD, MIDDLE (TRON) JECHEHT AR CERIA) 1
37 |47423-5210 GUARD, MIDDLE (IRON) JECHEJE R AR CERAIA) 1

ol




F % | {£%AT CARRIER . BUMPER

2924. .

wm

=

M S

(]

(a4

—

Tlll

-

Z

| &)

o/

=,

(@)

—

.

O (0101

@ | &K| AR |
9K | | &
= E=

7\

=

]

N\

=

SEEE

T’,

Al =l =] -

sl el leal law

/| =]

Ol x| = &y

N x|l ==

@D < << =

alololm
ol ol o

Y| — ] —] —

alo|lolo

Olw|lw] w1

Ol 1| 1] |
'l ol Re

=l —] —| O

a2 ISl laN] e\

<l | O O <

ALl <P | <] ©O

3

w123

| 5]




4 |84710-5010 BUMPER, RR JE AL S 1 OPTTON

5 |84233-5010 COBBRA, BUMPER {REGAT 3k 6

6 47491-5010 COVER, BUMPER (PLASTIC) |R7#7ATJEI # (W ¥E44) 1
47491-5210 COVER, BUMPER (TRON) BT AL R B CER i) 1

7 |GB/T 5787 M6X20 |BOLT, FLANGE (M6X20) |/NFHVEEZHEEEM (M6 X 20) 2

8 |GB/T 5787 M8X 16 |[BOLT, FLANGE (M8X16) |/SfHVEZTHIHEH: (M8 X 16) 10

9 |GB/T 5787 M8X20 |BOLT, FLANGE (M8X20) |/SNFHVEEZHEEM (M8 X 20) 6

10 |GB/T 5787 M8X55 |[BOLT, FLANGE (M8X55) |7NfAVEZ1H M4 (M8 X 55) 2

11 [GB/T819.1 M6X 16 [SCREW (M6X 16) K SR IEET (M6X16) | 4

12 |31300-5010 WINCH KHL (2500%%) 1

13 |31320-5010 SUPPORT, TOW B S HE 1 OPTION

14 [38720-5010 RELAY ASSY, WINCH LAk B A A 1

15 |46223-5010 HANDRATL, PASSENGER P KT 2 |Emmsmoas

16 |46224-5010 HANDRAIL JACKET, PASSENGER [ZRZEHTFH'E ( $20X250) 2

17 |GB/T 70.1 M8X 16 |INNER HEX SCREW (M8X16) |A /SR gk ( M8X16) | 4

18 19711-093703 COLLAR, MUFFLER ($ 8. 5X & 16 X37) |VH /5 a8 ZZHE[HE 2

19 |9018-070900 CUSHION RUBBER ( ¢20) TR (620X TX &14X9) | 2

20 [46221-5010 COBBRA, CARRIER 5 PR gl 2

21 |GB/T 5787 M6X 16 |BOLT, FLANGE (M6X16) |/ 2HZH: (M6X 16) 4

22 |GB/T 5787 M8X30 |BOLT, FLANGE (M8X30) |/NAE2HZH: (M8X30) 2

23 |GB/T 6187.1 M8 NUT, FLANGE (M8) INFVE ST ERERE (M8) | 2

24

53




2925...F #A4HL# SELECT LEVER

16\10\@
o2
By
CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
1 |28360-5010 SUPPORT, REVOLVING SHAFT |¥afY#E i <7 i 1
2 |28111-5010 GLOBE JOINT, SHIFT CHANGE |#AY4FkkL 1 54




3 |28300-5010 HOLDER, SHIFT CHANGE LEVER |#eR4HLH 5 Ak 1

4 147694-5010 PLATE, SHIFT CHANGE AT AR 1

5 |41983-5010 BRACKET, SHIFT CHANGE PR FE bR ] B AR 1

6 |GB/T 6187.1 M10  [NUT, FLANGE (M10X 1. 25) NFE AU EE (M10X 1. 25) | 1

7 |GB/T 70.1 M6X20 |INNER HEX SCREW (M6X20) |P S EA:SLIEM (M6X20) | 2

8 |GB/T 5787 M6X 16 |BOLT, FLANGE (M6X 16) NAEZ IS (M6X16) | 3

9 |GB/T 5787 M8X20 |BOLT, FLANGE ( M8X20) INFVEZZHNRRE (M8X20) | 2

10 |GB/T 5787 M8X30 |[BOLT, FLANGE ( M8X30) INFHEZ ISR (M8X30) | 3

11 |9712-142500 NYLON BUSH( & 14X & 19. 3 X|¥ap4#Lih e o & 2

12 |28310-5010 LEVER, SHIFT CHANGE PR AHA 1

13 |9712-081100 NYLON BUSH, SHIFT CHANGE |#4Y4 )8 WAtE 2 |esxe12x11
14 |9831-300174 SPRING, SHIFT CHANGE P4 1 d3X17
15 |GB/T 91 2.5X25 [PIN (2.5X25) FFE4H (2.5X25) 2

16 |GB/T 95 8 WASHER ( d8X ¢ 16X1.5) |*F# (d8X ¢ 16X1.5) 3

17 |28321-5010 HOLDER, SHIFT CHANGE LEVER |#f A4 A 2223 JoE |

18 [9632-086200 PIVOT PIN, SHIFT CHANGE  |#akY4ATHh4s 1 d 8X 62
19 [28391-5010 GLIDE HOLDER, SHIFT CHANGE |k PR A 65 R 1

20 |9831-120304 SPRING, SHIFT CHANGE FRAN PR A7 5555 1 |[d1.2X30
21 [28341-5010 BRACKET, SHIFT CHANGE A o 38 [ 7 AR 1

22 19711-142500 CUPRUM SPACER, SHIFT CHANGE |#f4fRE (4i&) 1 |o14x 017x25
23 19712-172500 BUSH, SHIFT CHANGE LR 1 |o17x b22x25
24 |28350-5010 ARM ASSY, SHIFT CHANGE P B AH A 1

25 |28372-5010 SHIFT CHANGE ARM S EEE 2 %




26

GB/T9163-SIL8T/K

KNUCKLE BEARING (L)

AT A ()

2

27 |GB/T9163-SI8T/K  |KNUCKLE BEARING KK 2

28 |GB/T 6170 MSL NUT (M8L) 1RSAMREE () 2

29 |GB/T 6170 M8 NUT (M8) 175 Mg EE (M) 2

30 |28121-5010 GEAR SHIFTING POLE A Fap i A FA 1

31 [28131-5010 GEAR SHIFTING POLE B FFYH A B 1

32 128370-5010 REVOLVING SHAFT P4 2 A 1

33 |GB/T 6177.1 M8 NUT, FLANGE (M8) 7N VA 2 THR LR (MB) 4

1 28560-5010 WIRE,SHIFT CHANGE a4 2= 4HAE 1 [#REF!

3 |28580-5010 AR A A (1) WIRE, CONTROL (1) 1 | L=820mm

4 128590-5010 AR R A (2) WIRE, CONTROL (2) 1 | L=1130mm

34 |9113-080151 BOLT, FLANGE (M8X 15) 7N fA v LT i8R (M8 X 15) 1

35 [9111-060161 BOLT, FLANGE (M6 X 16) PN A A TR EAR (M6 X 16) | | REILE
1

36

9113-080901

BOLT, FLANGE M8 X 90)

7N A VE 22 TR (M8 X 90)

26




2926...F &3R4 TRANSMISSION SYSTEM

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY | REMARKS
1 127401-5010 FRONT AXLE EIZREN =YY 1
2 127402-5010 REAR AXLE Ja AR K 1 57




58

3 |27110-5010 FRONT DRIVE SHAFT I 7% 2 3l 2 A 1
A 27120-5010 REAR DRIVE SHAFT Jo £& s il 2 A 1
27120-5210 REAR DRIVE SHAFT Je 4% Bl Fh A A 1 |XY500ATV-2
5 169211-5010 REAR BRAKE DISC Ja il B EE 1
6 41992-5010 REAR BRAKE DISC GUARD Ji i B[] 7 A 1
7 |GB/T 5787 ML10X 120(BOLT, FLANGE (M10X 120)  |/SfE2THiEMs (M10X120) 2
8 |GB/T 5787 M10X 115|BOLT, FLANGE (MI0X 115) |/ 4Tmigs (M10X115) 1
9 |GB/T 5787 M10X 145|BOLT, FLANGE (M10X 145)  |/SfvE2Tiss (M10 X 145) 1
10 [GB/T 6187.1 MI10 [NUT, FLANGE (M10) NEE L IAUEIERE (M10) | 4
11 [GB/T 5787 M8X20 |[BOLT, FLANGE (M8X20) NFTRCETHNE R (M8 X 20) 8
12 |GB/T 70.1 M8X16 |INNER HEX SCREW(M8X16) |P/SAAEIAELIZM: M8X16) | 6  |HEkdeEE i
13 |GB/T 70.2 MI10X60|INNER HEX SCREW (M10X60) |HN/SAFE:=LIZ4T (M10x60) 2 | Jatr BT
14 |27413-5010 ATR HOSE, FRONT AXLE B A A8 1 | ®5X 69x400
15 |27443-5010 ATR HOSE, REAR AXLE Ja A ELIa A 1 |o4x 68x650
16 [9711-102500 BUSH, FRONT AXLE [IERE e TS 2 | ew0.5xo20x25
17 |27444-5010 BOLT, FUEL Ja A LI R AR 1
18 |34911-5010 SENSOR, SPEED A IR 1
19 |[27410-5010 DRIVE MOTOR, FROM 2WD TO 4WD| — PUIX LKz HLH1, 1
20 |GB/T 5787 M10X40 |BOLT, FLANGE (M10X40) NAEETHIZERE (M10X40) 1
To IR A% 1
— PY IR ] A% 1
fit 15 S 2R 1
1

— PUIKIR B FLAL S 5 4K E




2927...F BEETEH TOOLS

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY | REMARKS
1 [86591-5010 BAG, TOOL b4 T HAS 1
2 186511-5010 WRENCH, PLUG (L=150mm) KAt FEEE (1L=150mm) 1
3 1865215010 PLIERS il 1 >




4 |86561-5010 SHAET — TR T] 1
5 |86531-5010 SPANNER (12-14) HOwRF (12-14) 1
6 [86532-5010 SPANNER (13-15) JFORF (13-15) 1
7 |86541-5010 SPANNER (8-10) et T (8-10) 1
8  [86542-5010 SPANNER (14-17) et T (14-17) 1
9  [86543-5010 SPANNER (17-19) et T (17-19) 1
10 |86551-5010 INNER HEX SPANNER (M5mm) |[/NAHRF  (M5mm) 1
11 [86552-5010 INNER HEX SPANNER (M6mm) |AI7SFHIRF (M6mm) 1
12 [33820-5010 GAUGE, TTRE PRESSURE G L1 (JL-105) 1
13
14
15
16
17
18
19
20
21
22
23

60




2928...F LABELS #riH

1

& WARNING

2
|

3

4

& WARNING

Overlaading this ATV or ing cargo
improperly can change handling, stability

and braking performance and cen lead to an
accident.

Rever exceed the maximun front cargo limit
of : 30kg(66 ibs).

NEVER sit on the carrier,Refer to instructions
in the Owner’ e Mamual.

)

A WARNING

® VEHICLE must bo stogped before shifting
salect lever

© Shifting into ar fron reverse or park is
ixposeible withent applying brake

®

the age of 16 increases your chanc

operator and passenger.

& WARNING

Tapropar use of AT¥a can reeult in SEVEME TNJUEY o DEATHL

NEVER cpernte:
& s v R R

too feat. far your akilla or the cmiitios.
Herr Ioadrs collision om oo vith

roads il undprxtmnia this
O et v pesoanens satuts ol

LOCATE AND VEAD THE PASSENGER'S MAMAL.
FOLLOY ALL TNSTRUCTIHS AND NARNIGS.

under age 16.

Operating this ATV if you m mdm'
of severe injury or death to babh

NEVER operste this ATV if you are

A WARNING

A WARNING

& WARNING

Inproper tire pressure or overloading can cause
loss of control.
Loss of control cen result in severe injury or
death.
® Cold tire pressure;
Pront:7.0+0. 2psi (47-1. 5KPa)
Rear:7.0+0.2ps1 (47+1.5KPa)
@ Maxizun weight epacity:496 ibs(220kg).

@ NOTES

Fill up Brgine 0il hare

PASSENGER SAFETY
To reduca the risk of SEVERE INJURY ar DEATH

NEVER CARRY NEVER RIDE
MORE THAN AFTERUBING
1 PASSENGER DRUGS OR
ALCOHOI

NEVER carry a passanger ioo small i fimly

plant feat on footrests and sacuraly grasp

hand holds

THE PASSENGER MUST ALWAYS:
use an approvad heimet and protective gear
securely graap hand holds and plant fest
firmly on footrests while seated n the passenger

seat
tail operator to siow down o stop if

require

Overloading this ATV or carrying cargo improperly
can change handling , stability and braking
perfornance and can lead to an accident.

Never excead the marimm rear cargo limit
(combined weight on the rear rack and in

the starage ares) of : 40kg (88 ibs).

Refer to Instructions in the Owner’ s Manval.

J’ PR ¥
i >
snves| o=
0 [} )
© B LD
o H
[+ o e[ ] T
G0 - Dad / 3
ase®® 8@
© 4 o ﬁ )

OFF-ROAD USE ONLY

CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q TY

REMARKS

1 |68411-5010-EN

LABEL, FR. CARRIER

AT BT ERBRING (SRR

2 |68416-5010-EN

LABEL, AGE LIMITED

U PR BRI CFSThRO

61




3 68414-5010-EN LABEL, TYRE PRESSURE R AUERRN (TR 1
4 |68413-5010-EN WARNING LABEL, PASSENGER |Fe & Zombnll (JEChRD 1
5 168412-5010-EN LABEL, RR. CARRIER Ja D SR ARG (RO 1
6 [68415-5010-EN LABEL, SAFETY MESSAGES GARURIRRN (ISR 1
7 168521-5010-EN LABEL, GEARSHIFT PR BN (L3R 1
8  68412-5000 LABEL, OFF—ROAD AN B BEAT B AR G 1
9  [68716-5000 LABEL, FILL UP ENGINE OTL |fn#LIHFE bk 1
10 |68714-5000 WARNING LABEL, FROM 4WD TO 2WD | — U X #& Ha 2 o< b G |
11
12
13
14
15
16
17
18
19
20
21
22
23

62




2929...F T&t® MARKS

| CODE

7\4 0

PART CODE

<

DESCRIPTION (EN)

A/g

DESCRIPTION (CN)

Q TY

REMARKS

68511-5010-XY

LABEL, STORE BOX (L)

B YIAE bR -XY

68512-5010—-XY

LABEL, STORE BOX (R)

B A BRI -XY

63




3 |68513-5010-XY LABEL, REAR COVER (L) & B kR -XY 1
4 168514-5010-XY LABEL, REAR COVER (R) J& S AT BRI -XY 1
5 |68417-5010 LABEL, 4x4 4 X 4FF G 2
6 [68513-5010-XY MARKS, HEAD COVER Sk B RIK A -XY 1
7 |47623-5010 LABEL, FRONT REFLECT (L) |/ JelE (BEFALL) 1
8 [47633-5010 LABEL, FRONT REFLECT (R) |RiA& &JGHE (BRI 1
9 |47722-5010 LABEL, REAR REFLECT (L) |/GZk I (4 {h) 1
10 |47732-5010 LABEL, REAR REFLECT (R) |JgfiRJ6E (40fh) 1
11
12
13
14
15
16
17
18
19
20
21
22
23

64




2930...F CVTEAH RS CVT

COOLING SYSTEM

DESCR

CODE |PART CODE DESCRIPTION (CN) Q' TY | REMARKS
1 |11120-5010 CVT HOSE ASSY, IMPORT WIND |CVTE XA ZH A4 1
2 [11130-5010 CVT HOSE ASSY, EXPORT WIND |CVTH! XU 404t 1

D
(@]




3 |GB/T 5787 M6X 16 |BOLT, FLANGE ( M6X16) NTHVEZEER (M6X16) | 2 |xvso0arv-2x34-
4  |GB/T 96 6 WASHER(d6X & 18X 1.5) | E (d6X & 18X 1.5) 2 |xvs00Tv-2934
5 [9852-517005 CIRCLIP (51-70) K4t (51-70) 92
6 [11121-5010 CVT HOSE, IMPORT WIND CVTHE R 1
7 111122-5010 JOINT, AIR INLET DUCT E RE Sk 1
o [11131-5010 CVT HOSE, EXPORT WIND CVT R 1
11131-5210 CVT HOSE, EXPORT WIND CVT ) R 1 |XY500ATV-2
9  [9852-801005 CIRCLIP (80-100) K4 (80-100) 2
10 |11132-5010 JOINT, AIR OUT LET DUCT | X &3k 1
11
12
13
14
15
16
17
18
19
20
21
22

23

24

66




